WALLENSTEIN by EMB Mfg.

WALLENSTEIN

EMB Manufacturing Inc.
4144 Boomer Line - St. Clements, On - NOB 2MO0 - Canada
Ph: (519) 699-9283 - Fax: (519) 699-4146
www.wallensteinequipment.com

BXMT3213EU Trailer Splitter /
Shredder Parts Manual

Starting with S/N’s
2E9US1113ES080022

\ :lfii ;.7 /
W) | /)
X r:.:"'!:":‘gf." | J

Refer to the operators
manual for safe

operation and

maintenance 1056T00_PM- BXMT3213EU_C2_Oct-2017
Rev 111017




1056T00_PM- BXMT3213EU_C2_Oct-2017 WALLENSTEIN by EMB Mfg.

Foreword

EMB Mfg. has prepared this parts manual to assist customers in ordering quality OEM replacement parts.

Proper and regular service and replacing old, worn or broken parts with the correct OEM parts are essential to
prolonging the life of your EMB product. Please refer to this manual before ordering any replacement parts.

All information contained in this parts manual is based on the latest product specification available at the time
of printing this manual. If your product differs from the specifications contained within this manual contact EMB
Mfg. for information.

EMB reserves the right to alter specifications on their products at any time.

Reproduction of this parts manual of any kind is prohibited without prior written permission from EMB Mfg.

For parts and information please contact your dealer. If your dealer is no longer available please go to our
website: www.wallensteinequipment.com and click on "FIND A DEALER NEAR YOU?” for information on a local
dealer.

nge 20of15 For threaded parts installation, refer to the torque charts in this manual. Rev 111017



WALLENSTEIN by EMB Mfg. 1056T00_PM- BXMT3213EU_C2_Oct-2017

Table of Contents

BOI TOrQUE......eeeeeeeeeeettcccceeeeeeeeeerrrceee e e e e e e eeeeaaaa e 4
Hydraulic Fitting Torque ..........ouuviiiieiieiiiieeeeeeeeeeeeeeeeenen 5
Wheel Lug Torque........ccooiiiiiiiiiiiiniiiiiieeceeeeeeeeeeeeneeeennnnns 5
0 V7= |1 1= TSR 6
Blower Assembly .......coouueeiiiiiiiiicccccceeeeeeeeeeeen 7
(VT 9] 211 3V [ €= | SRRt 8
Running Gear - Continued............ccccoeeeeevnneeeceeennnne. 9
Lights and Harness Detail............ccccoeviiiiiiiiiiiinninnnnnnns 10
Wiring Diagram.......ccccooeiiiiiiiiiiiiicccccccecceeceeeeceeeeeeeeeeen 11
Rotor Detail Parts Assembly..........ccooeeeeiiiiiiiiniieinnennnns 12
Discharge Chute Assembly.........ccccceeeevvnnereeeeennnne. 12
Hub Assembly ...t eeeeaaees 13
Hopper Flap Detail ...........ceeiiiiiiircccceeeeeeeeeeeeneeen. 13
Label Layout.........ccceccceerrrrrrcccee e eeeeenaaee 14
ACCESSOMES....cceiieiiieiiiiiieieeeeeeeeeeeccceceeeeee e e e e ee e e e e e 16

Maintenance should be performed by
trained personnel only.

~
Refer to the operators
manual for safe
operation and
maintenance
J

Rev 111017 For threaded parts installation, refer to the torque charts in this manual. Page 30f15



1056T00_PM- BXMT3213EU_C2_0Oct-2017 WALLENSTEIN by EMB Mfg.
Bolt Torque |

ENGLISH TORQUE SPECIFICATIONS
Bolt Torque*

Bolt
Diamter SAE 2 SAE 5 SAE 8

CHECKING BOLT TORQUE "A" | (N.m) (Ib-ft) | (N.m) (Ib-ft) | (N.m) (Ib-ft)

Thetablesshownbelowgivecorrecttorque -
values for various bolts and capscrews. 1/4 8 6 12 9 17 12

Tighten all bolts to the torques specified 5/16" 13 10 25 19 36 27

in chart unless otherwise noted. Check

tightness of bolts periodically, using 3/8" 27 20 45 33 63 45
bolt torque chart as a guide. Replace 7/16" 41 30 72 53 100 75
hardware with the same strength bolt. 1/2" 61 45 110 80 155 115
9/16" 95 60 155 115 220 165
5/8" 128 95 215 160 305 220

3/4" 225 165 390 290 540 400

7/8" 230 170 570 420 880 650

1" 345 225 850 630 | 1320 | 970
SAE-2 SAE-5 SAE-8

me 0 © &

METRIC TORQUE SPECIFICATIONS
Bolt Bolt Torque*
Torque figures indicated above are valid Dla“mfter 8.8 10.9
for non-greased or non-oiled threads A (Nm) (|b-ft) (Nm) (|b-ft)
and heads unless otherwise specified.
Therefore, do not grease or oil bolts or M3 0.5 04 1.8 1.3
I therwi ified
oS e e oo | 4 3 | 22 | 45 | 33
elements, increase torque values by 5%. M5 6 4 9 7
* Torque value for bolts and capscrews M6 10 7 15 11
are identified by their head markings. M8 25 18 35 26
M10 50 37 70 52
M12 90 66 125 92
M14 140 103 200 148
M16 225 166 310 229
M20 435 321 610 450
M24 750 553 1050 774
M30 1495 1103 2100 1550
M36 2600 1917 3675 2710

ims ©

Page 4 of 15 For threaded parts installation, refer to the torque charts in this manual. Rev 111017




WALLENSTEIN by EMB Mfg.

1056T00_PM- BXMT3213EU_C2_Oct-2017

Hydraulic Fitting Torque |

Tightening Flare Type Tube Fittings =
Tube Nut Size Torque Recommended
1. Check flare and flare seat for defects Size Across Value Turns To Tighten
that might cause leakage. oD Flats (After Finger
Tightening)
2. Align tube with fitting before tighten- . .
ing. (in.) (in.) (N.m) (Ib-ft) (Flats) (Turn)
3. Lubricate connection and hand 3/16 7116 8 6 1 1/6
tighten swivel nut until snug. 174 /16 12 9 1 1/6
5/16 5/8 16 12 1 1/6
4. To prevent twisting the tube(s), use 318 11/16 24 18 1 1/6
two wrenches. Place one wrench 172 718 46 34 1 1/6
on the connector body and with the 5/8 1 62 46 1 1/6
second tighten the swivel nut to the 3/4 1-1/4 102 75 3/4 1/8
torque shown. 7/8 1-3/8 122 90 3/4 1/8

Wheel Lug Torque

It is extremely important safety procedure to apply
and maintain proper wheel mounting torque on your
trailer axle. Torque wrenches are the best method to
assure the proper amount of torque is being applied
to a fastener.

Wheel lugs should be torqued before first road use
and after each wheel removal. Check and re torque
after the first 16Km (10 miles), 40Km (25 miles),
and again at 80Km (50 miles). Check periodically
thereafter.

Note: Wheel lugs must be applied and maintained
at the proper torque levels to prevent loose wheels,
broken studs, and possible dangerous separation
of wheels from your axle.

sequence chart.

chart.

The torque values shown are based on
lubricated connections as in reassembly.

Wheel Torque Requirements
Torque
Wheel Size Unit 1st Stage | 2nd Stage | 3rd Stage
. ft-lbs 12-20 30-35 45-55
8 Nm 16 - 26 39-455 58.5-71.5
ft-lbs] 20-25 35-40 50 - 60
12° Nm| 26-325 | 455-52 65-78
. ft-los| 20-25 35-40 50 - 60
13 Nm| 26-325 | 455-52 65-78
. ft-lbs] 20-25 50 - 60 90 - 120
14 Nm| 26-325 65-78 117 - 156
ft-lbs] 20-25 50 - 60 90 - 120
15° Nm| 26-325 65-78 117 - 156
. ft-lbs] 20-25 50 - 60 90-120
Startall lugs by hand to prevent cross threading. 16 Nm| 26-32.5 65-78 117 - 156
Tighten lugs in sequence, per wheel lug torque
The tightening of the fasteners should be done in 1 ] L
stages. Following the recommended sequence, 4 3 6
tighten fasteners per wheel torque requirements 4 3
4
2 5
2 2
4 BOLT 5 BOLT 6 BOLT 8 BOLT
| Wheel Lug Torque Sequence |
For threaded parts installation, refer to the torque charts in this manual. Page 5 of 15

Rev 111017




1056T00_PM- BXMT3213EU_C2_Oct-2017

WALLENSTEIN by EMB Mfg.

o—
0

' |qWiassy Jemo|g 89S

')
| W2 X,91/| 91qeD Yeduly 0lL1¢6Z 6l
14 WFIE-1 X ONg/¢ ‘}jog abue|4 8¢19/Z 8l
14 JF/E X ON9L/G ‘Nog 8buel4 1219.7 Ll
| W%/} X ONOL# ‘M8I3S 183 0lvlz 9l
g 48/€ ‘19Ysep IS 1e1€/Z Gl
4 0G) X ON9L/G ‘INN Jeny 986¢.Z 142
| |SPeaiyL |ind S X ON8/E Hog XoH 06¢€1 .7 ¢l
| «Z/1-1 X AN8/E ‘Nog XeH LI€V17 4’
4 ok XON/l Hog XaH 0LLL1Z L
| 1399|3 ‘93XDN06EXD BPUCH YAdYA 74 0l
| G0 X b X b Rey ¥E89vZ 6
| W& XL X /) Aoy 1£99vZ 8
| W) X9e4| ‘Yan|) [eBnjyus) €081¥Z L
| 71X /79N ‘9AeayS €lolyz 9
| b X7°anH 01S1¥Z g
| JBYSEM YoIN|D | G9979501 14
| ¥9 X .4, '1eg 09l1¥Z €
| JauayybiL yeg | 119MIS0} @
| piRIUS [ 900M9S0) |
Ao uonduosaq [uonduasaq | al wog
aulleAlLQ

Rev 111017

For threaded parts installation, refer to the torque charts in this manual.

Page 6 of 15



1056T00_PM- BXMT3213EU_C2_Oct-2017

WALLENSTEIN by EMB Mfg.

__Smo Alquessy aqn| _m::m_\,__

__Emm_ de|4 JoddoH 995

| 18bpa7 ¢ ‘ajuy | yOSIN9SOL 95
| Hoys ,z/L-¢ ‘agn_ [enuep £05967 GG
/ JJIE X ONY/L ‘M8I0S BUIyOB) 108,27 G
| .} X'ONg/E )jog 8buej ¥£19/7 €6
8 JJIE X ONOL/S ‘Yjog 8buel4 1219.7 5
Z .8/€ '18ysem Ivs 11§17 1S
Z ONS/E NN uody V162,27 05
¥ DNS/G ‘NN %007 XeH 1922127 6y
Z ONS/E ‘N %007 XeH 162217 (T2
i ONP/L ‘1NN %007 XeH V122.7 Ly
¥ JJIE-) X ON8/G 1og XoH 11917 9y
Z 89 ,8/G X ANS/E Hog XeH | 89z/€1/7 Gy
Z .1 X ONS/E 108 XeH 01817 by
L [,080°0 X wwop) X QO Wwwi/| ‘Buldg 13 10€1£7 ey
| ANp/) ‘Bumi4 8seais) 0g moq|3 £0262Z oy
| AN/L ‘Buipld 8seals 202622 Ly
Z 02-902140N ‘buneag abue|4 }jog-z £0162Z [\
| sjeid dojs anisod | 01079501 6¢
| do] Jappauys JaddoH | /19M9S01 [
| ajny) abieyosiq ‘Alquessy |  Z0£v9S0L 1€
| 8ABoU0D | 0LOMISOL 9¢
| Jadde|4 8nyd ‘ieppaiys [ Z0LMIS0L Ge
| Buisnoy Jojoy seddn n37 [ £00Mm9S0L e
| 10104 [ €0LMmas0L €¢
I 100y woyog ‘Buisnoy | $00M9IS0L ¢
L ainyg Jeddiyd N37 [ 500M9504 13
30 :o_«a_._umwn_ :o_«a_._umwn_ al nog

leJe( J0j0y 988

7_QEowm< any9 ab1eyosiq mmw_

Alquiassy 1amolg

Page 7 of 15

For threaded parts installation, refer to the torque charts in this manual.

Rev 111017



1056T00_PM- BXMT3213EU_C2_Oct-2017 WALLENSTEIN by EMB Mfg.

|See Harness and Lights Detaill

Running Gear

nge 8of 15 For threaded parts installation, refer to the torque charts in this manual. Rev 111017



1056T00_PM- BXMT3213EU_C2_Oct-2017

WALLENSTEIN by EMB Mfg.

Z ON¥/ INN Buim \262.2 |6

g ONOL/Z ‘INN %907 XoH \veclz 06

| de|d1elIS 30 |  €00S9%01 1% 8l ONS/E ‘NN %207 XaH 1€¢ClZ 68
4 deijuey | G59SYS0C oLl 0z ON9L/G ‘INN %907 X8H 12cl7 88
| | P8Y -.10j08]0id [eulwld] J0JOBI] UspIes) £0vE6Z 60/ 14 VI1-1L X ONOL/L Hog X8H [4547¥4 18
| 108UU00sI] pea Assjeg [enueyy ¢0vE6Z 80/ | b XON9L// )09 XoH 0lvllz 98
| .87 X 8ANISOd ‘8|qe) Alsyeq [4X4%:74 L0l 8 .k X ON8/E ‘Hod XaH 0leLLz g8
| .GZ X dAjebaN ‘ojqe) Aieyeq 0l2e67 90!} 8 WVI1-1L X ONOL/S Hog XeH 454774 78
| W2/1-8 X | ‘dess umoQ-pioH 102€6Z G0l ¢l ab XON9L/G ‘}log XoH olellz €8
4 ul X /L MOOH-I ¢02€6Z ¥0l | uld-/ 9 €1 “48p|oH bnid 30 12129z (8
| V00052 ‘Aiepeq 102€6Z €0l | W2/L-Z X,8/¢ ‘Uld %007 deug 4% 14%4 18
4 deus yim y¢ x ,p/| ‘uiey) Aojes 10€¢6Z 0l | puels ¥oer |  Z0¥M9S0) 08
L [6%0G/ X wwig X |leg wwog ‘4e|dnod Yoy 029162 L0l | HT ‘anH uim xajo] | €09v9501 6.
Z| (payew-3) puoy |11l VSN OY1 808 €16z 00l | HY ‘anH yim xajpo] | Z09v9S0L 8.
v | G2l X.8/L 1oAY PESH swoQ wnuiwnfy 10€6.7 66 | HY ‘Juswp|dap\ Japusd N7 | HZGIMPS0Z Ll
14 .} X ONS/€ ‘}og abeuie) 1€29/Z 86 | HT ‘Juswip|apt Japusqd N7 | 2G9MPS0Z 9/,
9 . X ONS/€ ‘}og abue|4 ¥€19.7 L6 | UOJIH | 200MISOL Gl
4 .91/G ‘18ysep %007 jds lceelz 96 | HY “Jeg [eJsleT | HZ00MISOL 122
4 .91/L ‘1BYsep 3vS [445974 g6 | H1‘Jeq [ess)e] | L00MISOL €L
9 .8/€ ‘18ysepm 3vS e1€lZ 76 | HJunojy Jeg 1ybI7 ‘Juswpop | 600MISOL ¢l
8 91/G ‘1Iaysep 3yS clelz €6 | HY Junoj Jeg 1ybi7 ‘Juswpiepm | HE00MISOL VL
4 0S) X ON9L/G ‘INN 1Ay 996¢.7 6 | aseg UBN | 1 00MIS0L 0L
J3T) uonduosaq | uonduasaqg | @l Wog Ao uonduosaq | uondussaq | i wog

panuyuo) - 1p35 Bujuuny

Page 9 of 15

For threaded parts installation, refer to the torque charts in this manual.

Rev 111017



1056T00_PM- BXMT3213EU_C2_Oct-2017

WALLENSTEIN by EMB Mfg.

14 V1€ X ONP/L H0d X8H 100117 8zl

) Bo4 L0 HY 1ybI7 oqwod 39 €119z 9¢l 9 JC/L ‘dwel) alip pazusggny 618297 LT

8 W0/} X ONS# ‘MBI0S SUIYOB 60€8.Z ael v | W9L/E X, p/E PowwoID Jaqany 818¢9Z 9cl

14 0'1X9N ‘INN XaH \e¢llZ vel | [sbn n31-¢1zZELINXg ‘sseuley Gl1c9z acl

14 WP/ X ONY/L ‘Jlog abeuied 1129.Z €el ) dje|d JSquIinN N3 90¢€19Z vel

14 ON8/E ‘NN %207 XaH \e¢ClZ cel ) 604 L0 H11ubI7 0qwod 39 ¢Li19z €cl

9 ONP/) ‘INN %907 X8H Veelz LEL ¢ | 30 J0108|iey x8ljay 8lYM Juoi4 902197 44"

8 ONBS# ‘INN %907 XaH ¢0celz 0¢l ¢ | 30 10103]}8Y XB|}oYy MO||DA SpIS 102197 %45

14 b X ON8/E N0d XaH 0l€L17 6cl 2 1egybrin3T| 800M9S0L 0zl
Ao uonduosaq |uonduosaqg | ar mog Ao uonduosaq | uonduosaqg | al mod

[ID}2Q SSOUIDH pub spybin

Rev 111017

For threaded parts installation, refer to the torque charts in this manual.

Page 10 of 15



WALLENSTEIN by EMB Mfg.

1056T00_PM- BXMT3213EU_C2_Oct-2017

Rotor Detail Parts Assembly

BOM ID | Description | Description Qty
1 1056M108 | Knife,Shredder 27
2 1056M115 | Spacer, Shredder .580 24
3 1056M303 | Khnife, 3" Rotor 2

4 1056M626 [ Retainer Rod Head 3

5 1056W103 | Rotor 1

6 1056W614 [ Hammer Retainer Pin 3

7 Z71372G8 | Hex Bolt, 3/8NF x 5/8" G8| 4

8 272231 Hex Lock Nut, 3/8NC 3

ECR03217

BOM ID | Description | Description Qty
1056W307 | Discharge Chute 1
2 1012W208 | Assembly, Hood Latch 1
3 1056L327 | Ring 1
4 1056329 Plate, Spacer Ring 1
5 1056L330 Plate, Hood Cature 1
6 1056L333 [ Deflector, Discharge Chute 1
7 1056L.334 | Ring 1
8 219313 Hand Knob, 5/16NC Female Stud| 2
9 Z71107 Hex Bolt, 1/4NC x 3/4" 6
10 Z71110 Hex Bolt, 1/4NC x 1" 2
11 272211 Hex Lock Nut, 1/4NC 8
12 272221 Hex Lock Nut, 5/16NC 2
13 776221 Carriage Bolt, 5/16NC x 3/4" 4

Rev 111017

For threaded parts installation, refer to the torque charts in this manual.

Page 11 of 15



1056T00_PM- BXMT3213EU_C2_Oct-2017

WALLENSTEIN by EMB Mfg.

Hub Assembly

BOM ID | Part No. [ Description Qty BOM D | Part No. | Description Qty
1 223201 | Roller Bearing, L44643 L44610( 4 7 212323 | Cotter Pin, 3/16" x 2-1/2" 2

2 728301 | Double Lip Seal, 1-1/4" 2 8 272691 | Castle Nut, 1NF x 9/16" Thick | 2

3 729201 | Grease Fitting, MP02 2 9 791111 | RH Stub Flex Axle, 935Ibs 1

4 791201 | Hub, 1000Ibs x 4on4 2 10 291112 | LH Stub Flex Axle, 935lbs 1

5 791801 | Dust Cap, 1.98 Bore 2

6 772931 | Lug Nut, 1/2NF 8

Hopper Flap Detail

BOM ID | Description | Description Qty
1 1018L994 [ Chipper Chute Flap Clamp | 1
2 10565604 | Flap, Hopper 1
3 272211 Hex Lock Nut, 1/4NC 3
4 276211 Carriage Bolt, 1/4NC x 3/4"| 3

Inside View of hopper chute:
Detailofhopperflap assembly on

inside of hopper chute.

Page 12 of 15

For threaded parts installation, refer to the torque charts in this manual.

Rev 111017



WALLENSTEIN by EMB Mfg. 1056T00_PM- BXMT3213EU_C2_Oct-2017

[794203]

-
(zoa117]

(294232 ][ 294120 |

(294427 ] /
A
LLY
(294119 | [294120 |

A (1A
s

(294117 [ 294120 [ 794205 |
2

O
-~
(294120

FRONT VIEW

Label Layout

WALLENSTEIN
294056 |

Rev 111017 For threaded parts installation, refer to the torque charts in this manual. Page 13 of 15



1056T00_PM- BXMT3213EU_C2_Oct-2017 WALLENSTEIN by EMB Mfg.

(294203

(294117 ] [294120 | [Z794205 |

(]

Al

[294232][294120 |

=
u
S
¥
%)
<
m

i
A

WALLENSTEIN CE
EQUIPMENT

BOTTOM VIEW

2\

5
?

Page 14 of 15 For threaded parts installation, refer to the torque charts in this manual. Rev 111017

=




WALLENSTEIN by EMB Mfg.

1056T00_PM- BXMT3213EU_C2_Oct-2017

Accessories |

Call your dealer for pricing and availability

#1012L269 \\/

#1012L269 LEDGER CLEARANCE SETTING
GAUGE

An easy and accurate way of setting the critical
clearances between the ledger blade and the rotor
chipper blade.

TRAILER CHIPPER-SHREDDER

MODELS BXMT3209EU, BXMT3213EU, BXT4224EU & BXT4238EU

OPERATOR'S MANUAL

Do not attempt to start or operate the equipment without thoroughly
iewing this manual for safe and proper operation.

Keep this manual with the
machine at all times

#Z97056
BXMT TRAILER
CHIPPER / SHREDDER
OPERATOR’S MANUAL

Available as a download at
www.wallensteinequipment.com

Rev 111017

For threaded parts installation, refer to the torque charts in this manual. Page 15 of 15



	Bolt Torque
	Hydraulic Fitting Torque
	Wheel Lug Torque
	Driveline
	Blower Assembly
	Running Gear
	Running Gear - Continued
	Lights and Harness Detail
	Rotor Detail Parts Assembly
	Discharge Chute Assembly
	Hub Assembly
	Hopper Flap Detail
	Label Layout
	Accessories

